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AR 1190
FCCID . RI7TFN980
Equipment . 5G/ LTE M.2 Data Card
Brand Name : Telit
Model Name : FN980
Marketing Name : FN980
Applicant : TELIT COMMUNICATIONS S.P.A.

VIA STAZIONE DI PROSECCO 5B -
SGONICO -TRIESTE - ITALY

Manufacturer : TELIT COMMUNICATIONS S.P.A.

VIA STAZIONE DI PROSECCO 5B -
SGONICO -TRIESTE - ITALY

Standard : FCC 47 CFR Part 2, 22(H), 24(E), 27

The product was received on Oct. 16, 2020. We, SPORTON INTERNATIONAL INC. EMC & Wireless
Communications Laboratory, would like to declare that the tested sample has been evaluated in
accordance with the test procedures given in ANSI / TIA-603-E and has been in compliance with the
applicable technical standards.

The test results in this variant report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG031715-02A

History of this test report

Report No.

Version Description Issued Date
FG031715-02A 01 Initial issue of report Oct. 26, 2020
FG031715-02A 02 Revise appendix A Nov. 06, 2020
FG031715-02A 03 Revise appendix A Nov. 09, 2020

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the regulation
limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the manufacturer, and
the manufacturer takes all the responsibilities for the accuracy of product specification.

Reviewed by: Wii Chang

Report Producer: Yimin Ho
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1 General Description
1.1 Product Feature of Equipment Under Test

WCDMA/LTE/5G NR and GNSS.
Product Specification subjective to this standard

WWAN:

<Ant. 0> Dipole Antenna
<Ant. 1> Dipole Antenna
<Ant. 2> Dipole Antenna
<Ant. 3> Dipole Antenna
Antenna Type GNSS :

<1559 MHz ~ 1610 MHz>:
<Ant. 3> Dipole Antenna
<Ant. 4> Dipole Antenna
<1164 MHz ~ 1215 MHz>:
<Ant. 2> Dipole Antenna

Remark:

1. This is a variant report which can be referred Product Equality Declaration, All the test cases were
performed on original report which can be referred to Sporton Report Number FG031715G.

2. The RF design is the electrically identical across all two models FN980 and FN980m except that
FN980 does not support mmWave functions, please find the product equality letter as provided by
manufacturer. The test has been performed with the selected model FN980m. Besides, the model
FN980 has been verified consistency. Hence, the test data of FN980m can represent among all the
two models in this test report. All the test cases were performed on test report which can be referred
to Sporton Report Number FG031715-03A as Appendix A.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.
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Appendix A. Test Report

Please refer to Sporton report number FG031715-03A as below.
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AR 1190
FCCID : RI7TFN980M
Equipment . 5G/ LTE M.2 Data Card
Brand Name : Telit
Model Name : FN980m
Marketing Name : FN980m
Applicant : TELIT COMMUNICATIONS S.P.A.

VIA STAZIONE DI PROSECCO 5B -
SGONICO -TRIESTE - ITALY
Manufacturer . TELIT COMMUNICATIONS S.P.A.
VIA STAZIONE DI PROSECCO 5B -
SGONICO -TRIESTE - ITALY

Standard : FCC 47 CFR Part 2, 22(H), 24(E), 27

The product was received on Jul. 02, 2020 and testing was started from Aug. 10, 2020 and completed
on Nov. 05, 2020. We, SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory,
would like to declare that the tested sample has been evaluated in accordance with the test
procedures given in ANSI / TIA-603-E and has been in compliance with the applicable technical
standards.

The test results in this variant report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.
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Approved by: Louis Wu

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory
No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City, Taiwan (R.O.C.)
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ssamonias. FCC RADIO TEST REPORT Report No. : FG031715-03A

History of this test report

Report No. Version Description Issued Date
FG031715-03A 01 Initial issue of report Oct. 23, 2020
FG031715-03A 02 Add test data Nov. 06, 2020
FG031715-03A 03 Revise test data Nov. 09, 2020
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG031715-03A

Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
§22.913 (2)(2) Effective Radiated Power
(n5)
3.9 §27.50 (c)(10) Effective Radiated Power )
(n12) (n71) Pass
§24.232 (c) Equivalent Isotropic Radiated Power
§27.50 (h)(2) (n2) (n25) (n7) (n41)
§27.50 (d)(4) Equivalent Isotropic Radiated Power
(n66)
§24.232 (d) .
3.3 §27.50 (d)(5) Peak-to-Average Ratio Pass
3.4 §2.1049 Occupied Bandwidth Reporting only -
§2.1051
§22.917 (a) Conducted Band Edge Measurement
§24.238 (a) (n2) (n5) (n12)
3.5 §27.53 (g) (n25) (n66) (n71) Pass -
§27.53 (h)
§2.1051 Conducted Band Edge Measurement
§27.53 (m)(4) (n7) (n41)
§2.1051
§22.917 (a) Conducted Spurious Emission
§24.238 (a) (n2) (n5) (n12)
3.6 8§27.53 (9) (n25) (n66) (n71) Pass -
§27.53 (h)
§2.1051 Conducted Spurious Emission
§27.53 (m)(4) (n7) (n41)
§2.1055
§22.355 Frequency Stability
3.7 §24.235 Temperature & Voltage Pass
§27.54
TEL : 886-3-327-3456 Page Number 1 4 0f 22
FAX : 886-3-328-4978 Issued Date > Nov. 09, 2020
Report Template No.: BU5-FGLTE Version 2.4 Report Version : 03



samranas. FCC RADIO TEST REPORT Report No. : FG031715-03A
Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1053
§22.917 (a) Radiated Spurious Emission
§24.238 (a) (n2) (n5) (n12) Under limit
4.2 §27.53 (g) (n25) (n66) (n71) Pass 23.32 dB at
§27.53 (h) 10368.000 MHz
§2.1051 Radiated Spurious Emission
§27.53 (m)(4) (n7) (n41)

Remark: This is a variant report which can be referred Product Equality Declaration. All the test

cases were performed on original report which can be referred to Sporton Report Number
FG031715-01C.

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang
Report Producer: Cindy Liu
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ssamonias. FCC RADIO TEST REPORT Report No. : FG031715-03A

1 General Description
1.1 Product Feature of Equipment Under Test

WCDMA/LTE/5G NR and GNSS.
Product Specification subjective to this standard

WWAN:

<Ant. 0> Dipole Antenna
<Ant. 1> Dipole Antenna
<Ant. 2> Dipole Antenna
<Ant. 3> Dipole Antenna
Antenna Type GNSS :

<1559 MHz ~ 1610 MHz>:
<Ant. 3> Dipole Antenna
<Ant. 4> Dipole Antenna
<1164 MHz ~ 1215 MHz>:
<Ant. 2> Dipole Antenna

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

TEL : 886-3-327-3456 Page Number 1 60f 22
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ssamonias. FCC RADIO TEST REPORT Report No. : FG031715-03A

1.3 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.

THO5-HY 03CHO7-HY
Test Engineer Steve Chen Stan Hsieh
Temperature 22.1~25.3C 23~25C
Relative Humidity 48.9~56.4% 50~56%

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 22(H), 24(E), 27

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢+ FCC KDB 414788 D01 Radiated Test Site vO1rO1.

Remark:
1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-3456 Page Number 1 70f 22
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG031715-03A

2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, pre-scanned in two setup, Ant. Horizontal and Ant. Vertical. The worst

cases (Ant. Vertical for 5G NR n41) were recorded in this report.

NR Bandwidth (MHz) Modulation RB # Ci;r::r:el
Test Items Band
10| 15|20 | 40 | 50 | 60 | 80 | 90 (100 |P1/2 BPSK|QPSK|16QAM |64QAM |256QAM Half| Full [ L M| H
Max. Output
Power n4l v|iv|Vv | Vv ]|Vv | Vv]yvV \Y v | v \Y \Y V[V |V]|V] |V
Peak-to-Aver
e Beills n4l \ Y \ Y \ \Y \Y \Y
26dB and
99% n4l vivi|iv]|v|iv]|v|yv \ v Y \ v v v
Bandwidth
Conducted n4l v|iv|Vv | Vv ]|Vv | @vVv]yvV \Y \Y \Y \Y \Y vV |V \Y
Band Edge
Conducted
Spurious | n4l v|ivi|iv]|v|v]v]v v VI v]|v
Emission
Frequency
Stability | " v v v v
E'R'P/n4l viv|v|iv]|v]|v]|v v v | v v v v | v | v|v]|v
E.I.LR.P
Radiated
Spurious | n4l Worst Case VI |v]|v
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
Remark different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
4. Test combination is EN-DC 41A-n41, EN-DC 2A-n41, EN-DC 25A-n41, EN-DC 26A-n41, EN-DC 66A-n41
5.  For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst cases (DFT-s OFDM)
were recorded in this report.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG031715-03A

2.2 Connection Diagram of Test System

System BT
Simulator AP router Notebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ Monitor ‘

For detail, please refer to test mode configuration and setup pholographs for each test item.

This example is connection diagram of EUT test configurations.

2.3 Support Unit used in test configuration and system

Item [Equipment Brand Name |Model No. FCC ID Data Cable [Power Cord
1. |DC power Supply|Agilent E3610A N/A N/A Unshielded, 1.8 m
2. |System Simulator|Keysight UXM 7515 N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).

=4.2+10=14.2 (dB)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE Version 2.4
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ssamonias. FCC RADIO TEST REPORT Report No. : FG031715-03A

2.5 Frequency List of Low/Middle/High Channels

5G NR Band n41 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 509202 518598 528000

100 Frequency 2546.01 2592.99 2640
Channel 508200 518598 528996
%0 Frequency 2541 2592.99 2644.98
Channel 507204 518598 529998
50 Frequency 2536.02 2592.99 2649.99
Channel 505200 518598 531996
00 Frequency 2526 2592.99 2659.98
Channel 504204 518598 532998
>0 Frequency 2521.02 2592.99 2664.99
Channel 503202 518598 534000

0 Frequency 2516.01 2592.99 2670
Channel 501204 518598 535998
20 Frequency 2506.02 2592.99 2679.99

TEL : 886-3-327-3456 Page Number : 10 of 22

FAX : 886-3-328-4978 Issued Date : Nov. 09, 2020
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power and EIRP

3.2.1Description of the Conducted Output Power Measurement and EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

Test Mode The EIRP of mobile transmitters must not exceed 2 Watts for 5G NR and n41

According to KDB 412172 D01 Power Approach,

EIRP = Pr + Gt — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 112 of 22
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031715-03A

3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on
all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB
on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

o o M 0N

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

For 5G NR n41

The other 40 dB, and 55 dB have additionally applied same calculation above.
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For 5G NR n41

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10th harmonic.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03rO1 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o g > ®w

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

For 5G NR n41

The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

27.54
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated emissions below 30MHz

! : RX Antenna

1 Im *

I
1im
‘IE

1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated test from 30MHz to 1GHz
RX Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

== .

Spectrum Analyzer | Receiver
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SPORTON LAB.

For radiated test above 1GHz

Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.
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4.2 Radiated Spurious Emission Measurement

4.2.1Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
For 5G NR n41

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. Thetable was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
For 5G NR n41
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
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5 List of Measuring Equipment

. . Calibration
Instrument | Brand Name | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
DC Power Voltage:0V~64V Aug. 10, 2020~ Conducted
GW Instek GPE-2323 | GEU810968 Jul. 30, 2020 Jul. 29, 2021
Supply ;Current: OA~6A Nov. 05, 2020 (THO5-HY)
Spectrum Rohde & Aug. 10, 2020~ Conducted
FSV40 101907 10Hz~40GHz | May 05, 2020 May 04, 2021
Analyzer Schwarz Nov. 05, 2020 (THO5-HY)
Temperature . . Aug. 10, 2020~ Conducted
ESPEC SuU-241 92003713 -30°C ~95C | May 14, 2020 May 13, 2021
Chamber Nov. 05, 2020 (THO5-HY)
5G Wireless . Aug. 10, 2020~ Conducted
Keysight E7515B MY59321826| FR1 + FR2 Feb. 14, 2020 Feb. 13, 2021
Test Platform Nov. 05, 2020 (THO5-HY)
CBL 6111D & Radiation
Bilog Antenna TESEQ 00800N1DO1IN| 35419 & 03 | 30MHz~1GHz | Apr. 29, 2020 | Aug. 18, 2020 | Apr. 28, 2021
(03CHO7-HY)
-06
Double Ridge Radiation
ESCO 3117 00075962 | 1GHz ~ 18GHz | Dec. 06, 2019 | Aug. 18, 2020 | Dec. 05, 2020
Horn Antenna (03CHO7-HY)
EMI Test . Radiation
. Agilent N9038A(MXE) |MY53290053| 20Hz~26.5GHz | May 21, 2020 | Aug. 18, 2020 | May 20, 2021
Receiver (03CHOQ7-HY)
. Radiation
Preamplifier | COM-POWER PA-103A 161241 10MHz~1GHz | May 19, 2020 | Aug. 18, 2020 | May 18, 2021
(03CHO7-HY)
- . Radiation
Preamplifier Agilent 8449B 3008A02362 [ 1GHz~26.5GHz | Nov. 01, 2019 | Aug. 18, 2020 | Oct. 31, 2020
(03CHO07-HY)
HUBER + SUCOFLEX |MY2858/2,80 Radiation
RF Cable 18GHz~40GHz | Feb. 25, 2020 | Aug. 18, 2020 | Feb. 24, 2021
SUHNER 102 1606/2 (03CHO07-HY)
MY28655/4, .
HUBER + SUCOFLEX Radiation
RF Cable MY24971/4, | 30MHz~1GHz | Feb. 25, 2020 | Aug. 18, 2020 | Feb. 24, 2021
SUHNER 104 (03CHO7-HY)
MY15682/4
MY28655/4, -
HUBER + SUCOFLEX Radiation
RF Cable MY24971/4, | 1GHz~18GHz | Feb. 25, 2020 | Aug. 18, 2020 | Feb. 24, 2021
SUHNER 104 (03CHO7-HY)
MY15682/4
. . Control Turn Radiation
Controller ChainTek | Chaintek 3000 N/A N/A Aug. 18, 2020 N/A
table (03CHO7-HY)
MF78020836| Control Ant Radiation
Controller Max-Full MF7802 N/A Aug. 18, 2020 N/A
8 Mast (03CHO7-HY)
Radiation
Antenna Mast Max-Full MFA520BS N/A 1m~4m N/A Aug. 18, 2020 N/A
(03CHO7-HY)
. . Radiation
Turn Table ChainTek | Chaintek 3000 N/A 0~360 Degree N/A Aug. 18, 2020 N/A
(03CHO7-HY)
USB Data Radiation
TECPEL TR-32 HE17XB2495 N/A N/A Aug. 18, 2020 N/A
Logger (03CHO7-HY)
Spectrum ) Radiation
Keysight N9010A MY54200485| 10Hz~44GHz | Feb. 10, 2020 | Aug. 18, 2020 | Feb. 09, 2021
Analyzer (03CHO7-HY)
Radiation
Horn Antenna EMCO 3117 00143261 | 1GHz~18GHz | Jan. 10, 2020 | Aug. 18, 2020 | Jan. 09, 2021
(03CH07-HY)
SHF-EHF Horn| SCHWARZBE BBHA917025 Radiation
BBHA 9170 18GHz~40GHz | Nov. 26, 2019 | Aug. 18, 2020 | Nov. 25, 2020
Antenna CK 1 (03CHO7-HY)
. Radiation
Preamplifier EMEC EM18G40G 060801 18GHz~40GHz N/A Aug. 18, 2020 N/A
(03CHO7-HY)
. E3 Radiation
Software Audix N/A N/A N/A Aug. 18, 2020 N/A
6.2009-8-24 (03CHO7-HY)
Signal Rohde & Radiation
SMF100A 101107 100kHz~40GHz | Aug. 27, 2019 | Aug. 18, 2020 | Aug. 26, 2020
Generator Schwarz (03CHO7-HY)
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.35
Confidence of 95% (U = 2Uc(y)) ]
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 381
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.85
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

<DFT-s-OFDM>

| Conducted Output Power(Average power) |

LTE Band 41 Maximum Average Power [dBm)]

BW [MHz] | RB Size | RB Offset Mod Middle

10 50 0 QPSK 20.42

BW [MHz]| Mod EN-DC 41A-n41A Maximum Average Power [dBm]

20 QPSK 26.20

20 QAM 25.20

40 QPSK 26.13

40 QAM 25.28

50 QPSK 26.39

50 QAM 25.69

60 QPSK 26.45

60 QAM 25.52

80 QPSK 26.32

80 QAM 25.51

90 QPSK 26.18

90 QAM 25.59

100 QPSK 26.14

100 QAM 25.53

Remark: This EUT supports EN - DC and the LTE is anchor for simultaneous transmission, and only
maximum combined power is reported.

NR n41(HPUE) Maximum Average Power [dBm)]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
20 1 1 23.51 23.58 23.88
20 1 49 23.58 23.75 23.72
20 25 12 SRR 24.63 24.07 24.50
20 1 0 21.12 22.19 21.67
20 1 50 21.35 22.10 21.66
20 50 0 23.84 23.45 23.87
20 1 24.62 24.43 2410
20 1 49 24.87 24.46 23.84
20 25 12 s 24.60 24.60 24.55
20 1 0 21.11 22.22 21.65
20 1 50 21.41 22.13 21.69
20 50 0 23.75 23.40 23.64
20 1 1 16-QAM 23.35 23.45 23.13
20 1 1 64-QAM 22.30 22.95 22.59
20 1 1 256-QAM 19.79 20.82 20.30
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NR n41(HPUE) Maximum Average Power [dBm)]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
40 1 1 22.43 22.71 23.39
40 1 104 22.19 23.04 22.52
40 50 25 I SRSl 23.79 24.29 2477
40 1 0 21.06 22.10 21.95
40 1 105 21.66 2219 21.74
40 100 0 22.95 23.33 23.35
40 1 1 24.52 24.23 24.43
40 1 104 24.20 24.15 23.63
40 50 25 QPSK 2419 24.46 24.72
40 1 0 21.08 2212 21.96
40 1 105 21.64 22.20 21.79
40 100 0 22.86 23.46 23.63
40 1 1 16-QAM 23.57 23.29 23.49
40 1 1 64-QAM 22.11 22.80 22.79
40 1 1 256-QAM 19.84 20.36 20.35

NR n41(HPUE) Maximum Average Power [dBm)]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
50 1 1 24.59 23.86 24.42
50 1 131 24.21 23.69 23.97
50 64 32 I SRl 24.32 24.30 24.71
50 1 0 21.17 22.29 22.04
50 1 132 21.92 2214 21.75
50 128 0 24.23 23.80 24.31
50 1 1 24.67 24.38 25.01
50 1 131 25.12 24.49 24.48
50 64 32 QPSK 24.23 24.23 24.63
50 1 0 21.14 22.33 22.00
50 1 132 21.88 2219 21.76
50 128 0 23.74 23.67 23.91
50 1 1 16-QAM 23.61 2416 24.03
50 1 1 64-QAM 2217 23.21 22.94
50 1 1 256-QAM 19.68 20.84 20.59
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NR n41(HPUE) Maximum Average Power [dBm)]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
60 1 1 24.57 23.63 23.39
60 1 160 24.36 23.45 22.93
60 81 40 I SRSl 24.23 24.22 24.82
60 1 0 21.04 22.10 21.90
60 1 161 22.03 21.97 21.66
60 162 0 24.34 23.85 23.67
60 1 1 24.60 24.92 24 .51
60 1 160 25.20 24.24 24.24
60 81 40 QPSK 24.23 24.28 24.58
60 1 0 21.09 22.13 21.88
60 1 161 22.04 21.96 21.67
60 162 0 23.95 23.63 23.64
60 1 1 16-QAM 23.53 23.92 23.55
60 1 1 64-QAM 22.04 22.85 22.52
60 1 1 256-QAM 19.66 20.66 20.50

NR n41(HPUE) Maximum Average Power [dBm)]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
80 1 1 24.78 23.68 23.85
80 1 215 24.29 23.70 23.58
80 108 54 I SRl 24.36 24.31 24 .51
80 1 0 21.26 22.48 22.22
80 1 216 22.06 21.99 21.81
80 216 0 24.40 23.88 24.22
80 1 1 24.79 24.91 24.33
80 1 215 25.03 24.61 2413
80 108 54 QPSK 24.38 2414 24.37
80 1 0 21.23 22.48 22.19
80 1 216 22.04 21.98 21.77
80 216 0 23.71 23.70 23.41
80 1 1 16-QAM 23.76 23.90 23.32
80 1 1 64-QAM 22.23 22.79 22.28
80 1 1 256-QAM 19.91 20.90 20.57
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NR n41(HPUE) Maximum Average Power [dBm)]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
90 1 1 24.40 23.54 23.90
90 1 243 24.09 23.89 2342
90 120 60 I SRSl 24.54 24.21 24.32
90 1 0 21.21 22.39 22.20
90 1 244 22.16 21.97 21.80
90 240 0 24.33 24.61 23.26
90 1 1 24.84 24.59 24.39
90 1 243 24.80 24.69 24.04
90 120 60 QPSK 24.50 2414 24.22
90 1 0 21.25 2240 22.23
90 1 244 22.15 21.94 21.80
90 240 0 24.12 23.46 23.62
90 1 1 16-QAM 24.02 23.56 23.40
90 1 1 64-QAM 22.38 22.14 22.01
90 1 1 256-QAM 19.97 20.10 20.11

NR n41(HPUE) Maximum Average Power [dBm)]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
100 1 1 24.61 23.53 24.05
100 1 271 23.96 23.98 23.66
100 135 67 I SRl 24.55 23.97 24.28
100 1 0 21.04 2240 22.06
100 1 272 22.06 22.03 21.69
100 270 0 24.29 2411 24.21
100 1 1 24.75 24.47 24.36
100 1 271 24.57 24.78 23.97
100 135 67 QPSK 24.58 2418 24.04
100 1 0 21.08 2245 22.10
100 1 272 22.03 21.99 21.66
100 270 0 23.80 23.10 23.52
100 1 1 16-QAM 23.93 23.44 23.36
100 1 1 64-QAM 22.26 21.87 21.96
100 1 1 256-QAM 20.01 20.44 20.62
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<CP-OFDM>
LTE Band 41 Maximum Average Power [dBm)]
BW [MHz] RB Size RB Offset Mod Middle
10 50 0 QPSK 20.42
EN-DC 41A-n41A Maximum Average Power [dBm]
25.39

Remark:

This EUT supports EN - DC and the LTE is anchor for simultaneous transmission, and only maximum
combined power is reported.

NR n41(HPUE) Maximum Average Power [dBm)]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
20 1 1 QPSK 23.29 22.96 22.15
20 1 1 16-QAM 22.40 22.62 22.30
20 1 1 64-QAM 21.31 21.69 21.39
20 1 1 256-QAM 18.29 19.23 18.83

NR n41(HPUE) Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
40 1 1 QPSK 23.19 22.70 22.89
40 1 1 16-QAM 22.62 22.25 22.55
40 1 1 64-QAM 21.02 21.25 21.69
40 1 1 256-QAM 18.25 19.24 19.01

NR n41(HPUE) Maximum Average Power [dBm)]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
50 1 1 QPSK 23.25 23.72 23.52
50 1 1 16-QAM 22.74 23.35 23.23
50 1 1 64-QAM 21.32 22.35 2213
50 1 1 256-QAM 18.27 19.34 18.97
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NR n41(HPUE) Maximum Average Power [dBm)]
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
60 1 1 QPSK 23.22 23.46
60 1 1 16-QAM 22.54 23.07
60 1 1 64-QAM 21.05 22.19
60 1 1 256-QAM 18.21 19.05
NR n41(HPUE) Maximum Average Power [dBm]
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
80 1 1 QPSK 23.38 2343
80 1 1 16-QAM 22.86 23.04
80 1 1 64-QAM 21.36 22.15
80 1 1 256-QAM 18.45 19.48
NR n41(HPUE) Maximum Average Power [dBm]
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
90 1 1 QPSK 23.44 23.12
90 1 1 16-QAM 22.80 22.68
90 1 1 64-QAM 21.29 21.60
90 1 1 256-QAM 18.60 19.43
NR n41(HPUE) Maximum Average Power [dBm]
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
100 1 1 QPSK 23.39 22.98
100 1 1 16-QAM 22.85 22.51
100 1 1 64-QAM 21.18 20.96
100 1 1 256-QAM 18.63 19.63
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FR1 n4l

Peak-to-Average Ratio

Mode FR1 n41 /20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.13 3.80 4.93 5.28 PASS
Mode FR1 n41 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.38 PASS
TEL : 886-3-327-3456 Page Number . An41-1 of 44
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FR1 n41/20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK QPSK

Spectrum L pectrum
Ref Level 23.60 dém  Offset 360 db Ref Level 23.60 dém  Offset 3.60 di
o att 30dE  AQT  §38.1ps @ RBW 20 Miz o att 30dE  AQT 5391 ps @ RBW 20 Miiz
SGL TRG:IFP SGL TRG: IFP
@153 view @153 view
= § S
\
0.0 0.0 A
y \
E- i 1E-
‘ A | A
i3 - - 1E4
{ | i §
1E- T 'y 1E- T *r
CF 2.59299 GHz ean Pvir + 20.00 dB CF 2.59299 GHz Mean Pwr + 20.00 dB
omplementary Cumulative Distribution Function Samples: 34500) c ary Cumulative Distri Function Samples: 34500
Mean | Peak | crest | 10% | 1% | o0a% | o010 | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 26.28 dBm 29.53 dam 3.25 dB 1.91 dB 2,84 dB 3.12 dB 3.22 dB Trace 1 26.08 dBm 29.92 dBm 3.85 d8 2.46 dB 3.59 dB 3.80 dB 3.86 dB
L )| J L )| J I e

16QAM 64QAM

Offset 3,60 di Ref Level 23.60 dém  Offset 3.60 d@
AQT  538.1ps @ RBW 20 MHz 0dE AQT 5391 ps @ RBW 20 MHz

1E. - 1E. -
lcF 2.59299 GHz Mean Pwr + 20.00 dB lcF 2.59299 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 34500 c ary Cumulative Distri Function Samples: 34500
Mean | Peak | crest | 10% | 1% | o0a% | o010 | Mean | Peak | crest | 10% | 10% | D% | o.o1%e |
Trace 1 25.12 dBm 30.18 dam 5.06 d8 3.13 dB 4,52 dB. 4.92 dB 5.04 dB Trace 1 24.71 dBm 30.26 dBm 5.55 d 3.19 dB 4.81 dB 5.28 dB 5.48 dB
—
L )| ] I we L Il J N v

256QAM

Spectrum
Ref Level 23.60 dém  OFset 3,60 b
o At 30dE AQT  535.1ps @ RBW 20 MHz
SGL TREIFR
@153 view
0.0
1E-
1E-
B
1E T 2y
ICF 2.59299 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 34500
Mean | Peak | crest | 10% | 1% | o0a% | o010 |
Trace 1 23.13 dBm 30.22 dam 7.10 dB 3.36 dB 548 dB 6.28 dB 6.93 dB
—
L i J NNNEND e
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26dB Bandwidth

Mode FR1 n41: 26dB BW(MHz) / DFT-S OFDM
LTE BW 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz 20MHz
NR BW 20MHz 40MHz 50MHz 60MHz 80MHz 90MHz | 100MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/2 BPSK
LTE 19.14 19.14 19.14 19.14 19.14 19.14 19.14
Migg'e NR 19.14 38.04 48.05 60.54 80.08 88.29 99.50
LTE+NR  38.28 57.18 67.19 79.68 99.22 107.43 118.64
Mode FR1 n41: 26dB BW(MHz) / CP OFDM
LTE BW 20MHz 20MHz 20MHz 20MHz
NR BW 20MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
LTE 19.14 19.14 19.14 19.14 19.14 19.14 19.14 19.14
Migﬂ'e NR 19.58 18.94 40.44 40.28 48.25 49.65 60.30 60.54
LTE+NR  38.72 38.08 59.58 59.42 67.39 68.79 79.44 79.68
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
LTE 19.14 19.14 19.14 19.14 19.14 19.14 19.14 19.14
Migﬂ'e NR 19.66 19.06 40.44 40.12 50.05 50.35 60.42 60.42
LTE+NR| 38.80 38.20 59.58 59.26 69.19 69.49 79.56 79.56
LTE BW 20MHz 20MHz 20MHz
NR BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
LTE 19.14 19.14 19.14 19.14 19.14 19.14
Migg'e NR 79.60 79.76 90.09 90.27 100.90 100.50
LTE+NR  98.74 98.90 109.23 109.41 120.04 119.64
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
LTE 19.14 19.14 19.14 19.14 19.14 19.14
Migg'e NR 79.92 79.76 90.09 90.27 100.30 100.50
LTE+NR| 99.06 98.90 109.23 109.41 119.44 119.64
TEL : 886-3-327-3456 Page Number 1 An41-3 of 44
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report N

0.: FG031715-03A

FR1 n41/20MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

G
Ref Level Offset 3.60 06 @ RBW 300 kHz
lo At SWT  18.0pc @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 10k Max
20 ¥ Mil1] 18.04 dBm
Map A SR W AARA A Yy 2.5897130 GHz|
v N ! v /
10d S Y |‘ YW s h\dé—.\. "“\“' 26.00 dB|
[ B 19.141000000 MHz
2 dem { Q factor 1
-10d -
. J
oo pom—hero el A =
e [ VY Y
30 d8
-40d
-50
60 o
70
CF 2.50299 GHz 1001 pts Span 40.0 MHZ
Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result |
ML 1 2.5B0713 GHz 18.04 dBm nds down 10.141 MHz
TL 1 2.5B3519 GHz -6.84 dBm ndb 26.00 dB
T2 1 2.60266 GHz -7.93 dBm Q factor 135.3
L )| J wa

FR1 n41 /20M

Hz / CP OFDM

QPSK

16QAM

vectrum - pectrum "r‘}“l
Ref Level 2 Offset 3.60 06 @ RBW 300 kHz RefLevel 23.60 dom  Offset 3.60 0B & RBW 300 kHz
jo ALt BWT 189 ps @ VBW 1 MHz  Mode Auto FFT b ALL 30dB 8SWT 189 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 - EETEY] 15.91 dBm 20 de: EITEY] 17.10 diém
x\ - " 2.5883150 GHz \ 1\ 2.5947480 GHZ]
wd s/l Al ol T ki, AN 26.00 dB 104 b Wi " 26.00 dB
i v et \ g 2 L : 2
[ vy B i 19.580000000 MH. f W | 18.941000000 MH
4 dom ( a factor \ 192.2 a factor 127.0)
T el 3
104 _ { _
. VLT Wals WA N n
s b ac v YA A, VU
-30 -30
40 d 40 d
S0 50
60 df =60 di
70 -70
OF 2.59299 GHz 1001 pts Span 40.0 MHz CF 2.59299 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 2.5BB315 GHz 15.91 dBm nd8 down 19.58 MHz M1 1 2.504748 GHz 17.18 dBm nd8 down 18,041 MHz
T1 1 2.58348 GHz -9.67 dBm nde. 26.00 dB T1 1 2.5B3519 GHz -6.03 dam nde. 26.00 d&
T2 1 2.60306 GHzZ -10.66 dBm Q factor 132.2 T2 1 2.602461 GHz -7.66 dBm Q factor 137.0
L )| J L we

64QAM

256QAM

pectrum 3 pectrum "’“l
Ref Level 23.60 dbm  Offset 3.60 db e RBW 300 kHz Ref Level 23.60 dBm  Offset 3.60 b e RBW 300 kriz
jo ALt 30dB 8SWT 189 ps @ VBW 1 MHz  Mode Auto FFT b ALL 30dB 8SWT 189 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 MI[1] 15.25 dBm 20 d8 MI[1] 13.22 dBm
A 2.5906720 GHz 8 2.6006220 GHz
1 W FAVAPE St ] 26.00 dB| 1 A i 26.00 d8|
10d a s d 104d A AMEN, d
i B \ 19.660000000 MHz [ VAW N S e gl W SV 19.061000000 MHz
0 dem a factor 131.8 0 dem. a factor | 136.4)
h [z y T 1
10 ¢ 7 -10 o
A A e ™ " / Ml b
PRI FaVa o W popll POPLTA\ AN M Y
¢ . <\ dpyy . ¥ e
-30 -30
-4nd 40 df
-50 -0
60 df =60 di
70 -70
CF 2.59299 GHz 1001 pts Span 40.0 MHz CF 2.59299 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 2.500672 GHz 15.25 dBm nd8 down 19.66 MHz M1 1 2.600622 GHz 13.22 dBm nd8 down 10.061 MHz
TL 1 2,56348 GHz -11.63 dBm nde 26.00 dB 1 1 2.56344 GHz -12.55 dBm nde 26.00d8
T2 1 2.60314 GHz -10.74 dBm Q factor 121.8 T2 1 2.6025 GHz -12.41 dBm Q factor 136.4
L Il ] L I -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-03A

FR1 n41 / 40MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

Ref Level 23.60 dém

(=]

Offset

0 dB & RBW 1 MHz

lo At 30dB BWT  114ps @ VBW 3MHz  Mode Auto FFT

SGL Count 100/100

@17k Max

20 - Mil1] 19.73 dBm
VA 2.5900330 GHZ|

104 T ade Wi 26.00 dB|

B 38.042000000 MHZ
0 dBm- — Q factor B 68.1
104

W

g L V)
Y T

-30
40 d
S0
60 df
70
CF 2.59299 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result |
M1 1 2.500033 GHz 10.73 dBm nd8 down 38.042 MHz
T1 1 2.57285 GHz -6.14 dBm nde. 26.00 d8
T2 1 2.610892 GHz -6.44 dBim Q factor 6B.1
L (]

QPSK

16QAM

Middle Channel

Middle Channel

ectrum - sectrum "r‘}“l
Ref Level 23.60 dém Offset 3.60 0B @ RBW 1 MMz RefLevel 23.60 dém  Offset 3.60 0B & RBW 1 bHz
jo ALt 30dB 8SWT 114 ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB 8SWT 11.4 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 EETEY] 16.71 dBm 20 de: EETEY] 16.90 diém
_Lann I R, 2.5860370 GHz 2.6052980 GHZ]
104 AN et ARTRLTRN 26.00 dB 104 26.00 dB
/ By 40.440000000 MHZ| i By \ 10.260000000 MHZ
o dém. { Q factor 63.9 0 dam. 1 Q factor 64.7)
I ]
10 df ¥ -
- ALy Wy AR - N f
AT, g b/ ey N VAV,
V v
-30 -30
40 d 40 d
S0 50
60 df =60 di
70 -70
OF 2.59299 GHz 1001 pts Span 80.0 MHz CF 2.59299 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 2.5B6037 GHz 16.71 dBm nd8 down 40.44 MHz M1 1 2.605298 GHz 16.90 dBm nd8 down 40.28 MHz
T1 1 2.57277 GHz -10.52 dBm nde. 26.00 d8 T1 1 2.57269 GHz -6.56 dam nde. 26.00 d&
T2 1 2.61321 GHz -10.11 dBm Q factor 63.9 T2 1 2.61297 GHz -8.09 dBm Q factor 64.7
L )| J wa L )i we

64QAM

256QAM

Spectrum Spectrum |
Offset 3.60 06 @ RBW 1 MHz ReflLevel 23.60 d8m  Offset 3.60 0B @ RBW 1 MHz
BWT 114 ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB 8SWT 114 ps & VBW 3 MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 b EETEY] 16.40 dBm 20 de: EETEY] 14.20 diém
P I, D P 2.5896330 GHz| 2.5934700 GH,
104 oy T e 26.00 dB| 04 nA S QB 26.00 dB)
{ By i V \ 40440000000 MHZ| | i By v 10.120000000 MHZ
o dém. Q factor \ 64.0 0 dam. —4 Q factor 64.6
T %
104 E - f
e A A -~ . - A A
o~ - hs Pl ALY 2. A RATAEUYA NN
L] \ il 7 M v W
30 -30
40 d 40 d
S0 50
60 df =60 di
-70 -70
CF 2.59299 GHz 1001 pts Span 80.0 MHz CF 2.59299 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 2.5B0633 GHz 16.48 dBm nd8 down 40.44 MHz M1 1 2.50347 GHz 14.28 dBm nd8 down 40.12 MHz
T1 1 2.57269 GHz -9.87 dbm nde. 26.00 d8 T1 1 2.57293 GHz -10.80 dBm nde. 26.00 d&
T2 1 2.61313 GHz -9.94 dBm Q factor 64.0 T2 1 2.61305 GHzZ -11.10 dBm Q factor 64.6
L )| J L )i we
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FG031715-03A

FR1 n41 /50MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum o
Ref Level 23.60 dém Offset 3.60 0B @ RBW 1 MHZ
jo ALt 30dB 8SWT 15 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
20 MIl1] 19.27 dBm
n A\ P .
s BV o R AT R N .. 2.5775100 GHz
. AUl S Tl TR W et R ! 26.00 dB
{ By | 19.050000000 MHZ|
Q fact 53.6|
o dém T  factor |
10 m } — vy
A () f il i
A Lo el [V AT A |y
v H
Wy
-30
40 d
S0
60 df
-70
CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result |
M1 1 2.57751 GHz 10.27 dBm nd8 down 48.05 MHz
T1 1 2.56611 GHz -6.29 dBm nde. 26.00 d8
T2 1 2.61617 GHz -7.39 dBm Q factor 53.6
L )i [}
3 vectrum "’“l
Ref Level 23.60 dém  Offset 3.60 06 w RBW 1 MMz RefLevel 23.60 dém  Offset 3.60 06 @ RBW L biHz
jo ALt 30dB 8SWT 15 ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB 8SWT 15 ps @ VBW 32 MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 EITEY] 17.43 dBm 20 de: m EETEY] 16.27 diém
A o 2.6002800 GHz 2.5947900 GHZ]
A porn S A" AT .
w0 M, J v AN e 26.00 dB| 104 v UM 26.00 d8}
i Bw +8.250000000 MHZ| [ \ 19.650000000 MHZ
0 dBm- # Q factor ) 53.9 0 dém T{ Q factor 52.3
1]
104 L ¥
P SV . T \ M ~ b o A
el M LT W Vi, ALY,
-30 -30
40 d 40 d
S0 50
60 df =60 di
-70 -70
CF 2.59299 GHz 1001 pts Span 100.0 MHz CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2.60028 GHz 17.43 dBm nd8 down 48.25 MHz M1 1 2.50479 GHz 16.27 dBm nd8 down 49,65 MHz
T1 1 2.56611 GHz -9.57 dbm nde. 26.00 d8 T1 1 256621 GHz 7.54 dim nde. 26.00 d&
T2 1 2.61637 GHz -9.32 dBm Q factor 53.9 T2 1 2.61787 GHz -11.80 dBm Q factor 52.3
L )| J wa L )i we

64QAM

256QAM

ctrum pectrum
Ref Level 23.60 dem  Offset 2.60 08 @ RBW 1 MHz RefLevel 22.60 dim  Offset 2.50 d& @ RBW 1 bHz
o Att 30de SWT  1Sps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1Sps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 10k Max [@ 30k Max
20 Mil1] 16.28 dBm 20 d M
Aon ol A 2.5720100 GH| X v
104 VAl Pl N i g s 26.00 dB 104 et S A )
( v Bw b 50.050000000 MHz| W Vv Tew V W 4 50.350000000 MHz
0 dbm Q factor 7 514 0 dem- Q factor 4 51.7
-0 d 1¥ 10 d L
/ i - L~
L\ L WO~ N . roren v
A i AY, S, { ~I; Yo
-an 30
-40d 40 di
-50 -0
60 o -60 di
70 70
CF 2.50299 GHz 1001 pts Span 100.0 MHz CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value v-value |__Function | Function Result
ML 1 2 £7201 GRz 16.28 dBm ndB down 50.05 MHz 1 1 2.6D458 GHz 13.85 Bm nd8 down 50,35 MHz
TL 1 2.56762 GHz -10,45 dBm ndb 26.00 dB Tl 1 2.56752 GHz -11.82 deém ndb 26.00 d&
T2 1 2.61787 GHz -8.81 dBm Q factor 514 T2 1 2.61787 GHz -12.30 dem Q factor 51.7
L )| J wa L )i we

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-03A

FR1 n41/ 60MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum o
Ref Level 23.60 dbm  Offset 3.50 0B @ RBW 1 MHz
jo ALt 30dB 8SWT 17 ps @ VBW 3 MHz  Mode aAuto FFT
SGL Count 100/100
@ 1Pk Max
20 Mil1] 17.06 dBm
T P 2.600900 GHz
10d il W Vel W 26.00 dB
B 60.540000000 MHZ
0 dbm Q factor \} 13.0
-tod \
e A Y Fa
T ¥ QRN
-40d
-50
60 df
-70
CF 2.59299 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result |
M1 1 2.6009 GHz 17.06 dBm nd8 down 60.54 MHz
TL 1 2.56266 GHz -8.61 dBm ndb 26.00 dB
T2 1 2.6232 GH2 -9.23 dBm Q factor 43.0
L ] [}
ectrum - sectrum "r‘}“l
Ref Level 23.60 dm  Offset 3.60 0B @ RBW 1 MHz Ref Level 23.60 dBm  Offset 3.50 06 & RBW 1 MHz
jo ALt 30dB 8SWT 17 ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB 8SWT 17 ps & VBW 3 MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 Mil1] 16.40 dBm 20 d MI[1] m 15.63 dBm
h R r P, R 2.579200 GHz| A - \ 2.612290 GHz|
104 L AL O Ao U e -L/ L 26.00 dB 104 Vil Y {“’f L '\r'\‘llflvﬁmf"‘f\l,m’r‘\uﬂm 26.00 dB
! N By oA 60.300000000 MHZ ( { Bw v 4 60.540000000 M
o dém. J Q factor +2.8) 0 dém. Q factor E +3.2)
10 ¢ :, -10 di i
A M " " 4 A
0 Wt S i A T l-/\r‘ ol
S (WY i i i) f T,
b g4 ! \‘F e FYUTEGR L0,
-30 -30
-40d 40 di
-50 -50
60 df =60 di
70 -70
CF 2.59299 GHz 1001 pts Span 120.0 MHz CF 2.59299 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 2.5792 GHz 16.40 dBm nd8 down 60.3 MH2 M1 1 2.61229 GHz 1E5.62 dBm nd8 down 60,54 MHz
TL 1 2.56278 GHz -9.57 dbm ndb 26.00 dB Tl 1 256266 GHz -11.21 dem ndb 26.00 d&
T2 1 2.62308 GHz -10.60 dBm Q factor 42.8 T2 1 2.6232 GH2 -10.59 dBm Q factor 43.2
L )| J wa L )i we

64QAM

256QAM

Spectrum Spectrum |
006 = RBW 1Mz Ref Level 23.60 dém  Offset 360 0B @ RBW 1 MHz
1745 @ VBW 3MH:  Mode Auta FFT o At 30d8 SWT  17ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
20 FRTETEY] 16.05 dBm 20 06 T TTEY] 12.96 dbm
o N i ", 2.600420 GHz| Y 2.582560 GHz|
104 N e VU SISy N AR A/ T PP R 26.00 dB 104 A ! nde A 26.00 dB
w0 ¥ ) AN 5 10 WGl 7 o~ g, o/ 5
I,’ il T WV oaw el 60420000000 MHZ| P WS JY WY Ve e 60.420000000 MHz
0 dbm Q factor 13.0 0 dem- [ i Q factor | 42.7
o] | |
‘ -10 d 7 .2
Maft™ o, A ™) n Y
a1 A VELTTALY. Al 2 vdEm, faf VA F'I
e R :
Vo
30 -30
0 d -0
S0 50
60 d -60 df
70 -70
CF 2.59299 GHz 1001 pts Span 120.0 MHz CF 2.59299 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc| X-value | v-value | Function | Function Result
M1 1 2.60042 GHz 16.05 dBm ndB down 60.42 MH2 ML 1 2.58256 GHz 12.86 dBm ndB down 60,42 MHz
L 1 2.56254 Gz -9.42 dBm ndk 26.00 8 T1 1 2.56278 Ghz -13.11 dem ndk 26.00 dB
T2 1 2.62296 GHZ -8.62 dBm Q factor 43.0 T2 1 2.6232 GHz -13.26 dBm Q factor 42.7
L Il ] L I -
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seamancas. FCC RADIO TEST REPORT

Report No.

: FG031715-03A

FR1 n41/ 80MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum o
Ref Level 23.60 dém Offset 3.60 0B @ RBW 1 MHZ
jo ALt 30dB 8SWT 229ps @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
20 EETEY] 17.64 dbm|
e [ 2.582280 GHZ|
A P "J. f VA AR g
04 flpo M H 'Y »~‘:"—..’.|&f\‘-J\|,Jf‘~V"‘\ 26.00 dB
| vt 80080000000 MHZ|
0 dem I a factor 32.2]
1
-10d ‘i
A iean
o4 - e\l
WA Ty v | T
w y '
-30 df
40 d
S0
60 df
-70
CF 2.59299 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result |
M1 1 2.58228 GHz 17.64 dBm nd8 down B0.08 MHz
T1 1 255255 GHz -6.00 dBm nde. 26.00 dB
T2 1 2.63263 GHz -5.27 dBm Q factor 2
L )i [}
3 pectrum ""‘I
Ref Level 23.60 dém  Offset 3.60 06 w RBW 1 MMz RefLevel 23.60 dém  Offset 3.60 06 @ RBW L biHz
jo ALt 30dB 8SWT 229ps @ VBW 3 MHz Mode Auto FFT b ALL 30dB 8SWT 229ps @ VBW 2 MHz Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 EETEY] 14.96 dbm| 20 de: SRS 14.16 dBm|
T . 2.594110 GHZ| ) vl 1y b 2.606900 GHz|
. A . v AN A A A R 26.00 dB) 10 di 0, e L n_nfk M i 26.00 dB
10 s P Vi (Y S d 10 ol s LAY d
| V v B A 79.600000000 MHZ| oy ! PV Tele WY n 79.760000000 MHz
0 dem f a factor 32.6| 0 dem. a factor a2
104 ut 10 d "J‘ Itl
N V| ) p A N ey ch o L
T VL Al Lﬂ-‘k F tu A e ) et Al g/ MY T FATEN VPR
oL i v v ¥ e | i ! ¥
-30 df -30 d
40 d 40 d
-50 -0
60 df =60 di
70 -70
CF 2.59299 GHz 1001 pts Span 160.0 MHz CF 2.59299 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2.50411 GHz 14.36 dBm nd8 down 79.6 MHz M1 1 2.6069 GHz 14.16 dBm nd8 down 79.76 MHz
T1 1 2.55303 GHz -12.02 dBm nde. 26.00 dB T1 1 2.55303 GHz -12.23 dém nde. 26.00 d&
T2 1 2.63263 GHz -9.72 dBm Q factor 32.6 T2 1 2.63279 GHz -13.09 dBm Q factor 32.7
L )| J wa L )i we

64QAM

256QAM

ctrum pectrum I
Ref Level 23.60 dem  Offset 2.60 08 @ RBW 1 MHz RefLevel 22.60 dim  Offset 2.50 d& @ RBW 1 bHz
o Att 30de SWT 229y @ VBW 3MHz  Mode auto FFT o Att 30de SWT 229p: @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 10k Max [@ 30k Max
20 13.69 dBm)| 20 d - Mil1] 14.20 dBm|
2.583720 GHz| Y 2.594910 GHe]
104 A st 26.00 dB| 104 S T 26.00 dB)|
[ 79.920000000 MHz| ',’J w“‘-’\‘ WA ‘Iéﬂ-« ,.-1 A 79.760000000 MHZ
0 dbm Q factor | 32.9) 0 dem- ' factor 32.]
ﬁ '5
o 4 ,
¥ Ly |
. all o P (AP
i ]Ld ¥l il i \-fL" ol y o, BT ol it -
K, L] 2 7 S TAYS TV
W Wy
-and Y30 d
-40d 40 di
-50 -50
60 o -60 di
70 70
CF 2.50299 GHz 1001 pts Span 160.0 MHz CF 2.59299 GHz 1001 pts Span 160.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value v-value |__Function | Function Result
ML 1 2.£B372 Rz 13.60 dBm ndB down 79.92 MHz 1 1 2.£0401 GHz 14.20 dBm nd8 down 79,76 MHz
TL 1 2.55303 GHz -13.13 dém ndb 26.00 dB Tl 1 2.55303 GHz -15.04 deém ndb 26.00 d&
T2 1 2.63295 GHz -10,35 dBm Q factor T2 1 2.63279 GHz -10.70 dem Q factor 32.5
L )| J wa L )i we
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-03A

FR1 n41/90MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum o
Ref Level 23.60 dém Offset 3.60 0B @ RBW 1 MHZ
jo ALt 30dB S8SWT 246ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
20 ; EETEY] 17.00 dBm|
. o JOR A I . 2.589570 GHZ|
w0 SN TSP AR YaV e 26.00 dB|
-t ! 89.290000000 MHZ|
0 dem { a factor 29.3|
-10 df JL
fif! o
o by | I . el
T o T
WY B A T Imllrbf 7
-30 df
40 d
S0
60 df
-70
CF 2.59299 GHz 1001 pts Span 180.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result |
M1 1 2.5B957 GHz 17.00 dBm nd8 down B88.209 MHz
T1 1 2.54786 GHz -11.04 dBm nde. 26.00 dB
T2 1 2.63615 GHz -7.58 dBm Q factor 29.3
L )i (]
3 pectrum ""‘l
Ref Level 23.60 dém  Offset 3.60 06 w RBW 1 MMz RefLevel 23.60 dém  Offset 3.60 06 @ RBW L biHz
jo ALt 30dB S8SWT 246ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB  SWT 246ps @ VBW 3MHz Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 EETEY] 15.69 dbm| 20 de: EETEY]
J" 'l 2.5 30 GHz| b 2.5
10 i n oL L af s 26.00 dB)| 10 d OO ITARVN, S 1P g A P
0 v y : o J“?‘ \AAN 10 - A4 AP
i I I T Byl Wi 90.090000000 MHZ [ ”“‘1‘“ TTT T T "\ue»&?ll WV 90.270000000 MHZ]
0 dBm: { a factor 28.4) 0 dem { a factor | 26.5)
| 1} \
T
-t d - - 10 d —~
) | A . An/ el A
i Dol 1Y (WYL i i ] YA WELVT WY Y
s b Y 1[1 L e 1 "M
-30 df -30 d
40 d 40 d
S0 50
60 df =60 di
-70 -70
CF 2.59299 GHz 1001 pts Span 180.0 MHz CF 2.59299 GHz 1001 pts Span 180.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2.50533 GHz 15.69 dBm nd8 down 90.09 MHz M1 1 2.56835 GHz 13.75 dBm nd8 down 90.27 MHz
T1 1 2.54786 GHz -10,33 dBm nde. 26.00 dB T1 1 2.54786 GHz -10.94 dém nde. 26.00 d&
T2 1 2.63795 GHz -11.B2 dBm Q factor 28.8 T2 1 2.63812 GHz -12.78 dBm Q factor 28.5
L Il I e L I -

64QAM

256QAM

ctrum

Ref Level 23.60 dém

Offset 3.60 dé & RBW 1 MHz

pectrum

(%)

Ref Level 23.60 dém

Offset 3.60 dé & RBW 1 MHz

o axt 30dE SWT 246ps ® VBW 3MHz  Mode Auto FET o Att 30dB SWT 246ps @ VBW 3 MHz  Mode Auta FET
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
20 MY} T4.63 dBm) 20 06 TTEY] 11.90 dbm|
T 2.605400 GHz w1 2.567820 GHz|
104 Ay A ! i WatLy, ] 26.00 dB)| 10d X . nde 26.00 dB|
w0 ¥ iy TN 1 T AT, A "
"l L A KAVE A 1 U V™ 90.090000000 MHZ] I VAT \"\Jl o M e "\Lﬂ‘[mj\'é A g 90.270000000 MHz
0 dom: ] Q factor { 20.9) 0 dam | afdctor Y 28.4
| ! }
I L T f
Al e NP S 20 abrcpd o LN . "
| 7 AT ; 1 W
30 d
0 d -0
S0 50
&0 d -60 i
70 -70
CF 2.59299 GHz 1001 pts Span 180.0 MHz CF 2.59299 GHz 1001 pts Span 180.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value v-value |__Function | Function Result
M1 1 2.6054 GHz 14.63 dBm nd8 down 90.09 MHz M1 1 2.56782 GHz 11.98 dBm nd8 down 90.27 MHz
L 1 2.54786 Ghz “LL1S dem ndk 26.00 dB T1 1 2.54786 Ghz -12.37 dem ndk 26.00 dB
T2 1 2.63795 GHz -10.88 dBm Q factor 28.9 T2 1 2.63812 GHz -14.05 dBm Q factor 28.4
L Il I e L I -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-03A

FR1 n41/100MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum o
Ref Level 23.60 dém Offset 3.60 0B @ RBW 1 MHZ
jo ALt 30dB 8SWT 28.2ps @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
20 i EETEY] 16.02 dbm|
| 2.596590 GHZ|
w0 ’\"qur' I \f\m‘;g’\/\f.,f.,,fn'l A 26.00 dB|
L 1 M| 99.500000000 MHz
0 dBm- Q factor " 26.1
-10 ¥
- Pl L TV A T L NI
J\ml._mjw i L) LA
-30 df
40 d
S0
60 df
-70
CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result |
M1 1 2.50659 GHz 16.02 dBm nd8 down 99.5 MHz
T1 1 2.54284 GHz -6.74 dbm nde. 26.00 dB
T2 1 2.64234 GHzZ -10.37 dBm Q factor 26.1
L )i (]
3 pectrum I“"‘I
Ref Level 23.60 dém  Offset 3.60 06 w RBW 1 MMz RefLevel 23.60 dém  Offset 3.60 06 @ RBW L biHz
jo ALt 30dB 8SWT 28.2ps @ VBW 3 MHz Mode Auto FFT b ALL 30dB  SWT 28.2ps @ VBW 3MHz Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 EETEY] 14.07 dbm| 20 de: : EETEY] 13.97 dim|
2.581800 GHZ| v 2.581800 GHz|
5 r
10 df Yoot B 14 5 o wan ] 26.00 dB| 10 di FLL NERLEY | LY LSS AL AL Y. 26.00 da}
N e W ‘Pr i 100.900000000 MHz [ LR B\f‘“\" Vi eyt 100500000000 MHZ
2 dem Q factor \ 25.6 0 dem. I a factor 25.7)
10 df { 'L -
IL f\ ol ! 2
el i R gl T TR R
AU A% v W Y
At A V J
-30 df
40 d 40 d
S0 50
60 df =60 di
-70 -70
CF 2.59299 GHz 1001 pts Span 200.0 MHz CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2.5B18 GHz 14.07 dBm nd8 down 100.9 MHz M1 1 2.5B18 GHz 13.07 dBm nd8 down 100.5 MHz
T1 1 2.54264 GHz -13.10 dBm nde. 26.00 dB T1 1 2.54284 GHz -11.11 dém nde. 26.00 d&
T2 1 2.64354 GHzZ -10.95 dBm Q factor 25.6 T2 1 2.64334 GHz -13.16 dBm Q factor 25.7
L )| J wa L )i we

64QAM

256QAM

ctrum pectrum I
Ref Level 23.60 dbm  Offset 3.60 06 = RBW 1 MHz Ref Level 23.60 dBm  Offset 3.60 b @ RBW I MHz
o At 30de SWT 25.2ps @ VBW 3MHz  Mode Auta FET o Att 30de SWT 202ps @ VBW 3MHz  Mode Auta FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 ; MI[1] 14.33 dBm| 20 d8 MI[1] 10.90 dim|
1 2.570010 GHz| . 2.628950 GH]
10 d " Ay 11 £, e, AN 26.00 dB| 10 d B 26.00 dB)
10 o Iy o= VIR Rt A 10 0 o e 7
rl [T LT TR Wl 100.300000000 MHZ i ./ LT wﬂl’"\"‘ ‘UM" ﬁw'ﬁj‘-"l}\ ! ql, 100.500000000 MHz
0 dem J; Q factor ! 25.6) 0 dam I A alactor V 1} 26.9)
-10 df J é +
oLl s Lm’ PUCSTYIBr—. Al L‘JL -y
n ! N E pl
SR A l VN
30d
-4nd 40 df
-50 -0
60 df =60 di
-70 -70
CF 2.59299 GHz 1001 pts Span 200.0 MHz CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value v-value |__Function | Function Result
M1 1 2.57001 GHz 14.33 dBm nd8 down 100.3 MH2 M1 1 2.62895 GHz 10.90 dBm nd8 down 100.5 MHz
TL 1 2.54284 GHz -11.01 dBm nde 26.00 dB 1 1 2.54264 GHz -15.61 dBm nde 26.00 d&
T2 1 2.64314 GHz -11.68 dBm Q factor 25.6 T2 1 2.64314 GHz -13.49 dBm Q factor 26.2
L Il I e L I -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-03A

Occupied Bandwidth

Mode FR1 n4l : OB BW(MHz) / DFT-S OFDM
LTE BW 20MHz | 20MHz | 20MHz | 20MHz | 20MHz | 20MHz | 20MHz
NR BW 20MHz | 40MHz | 50MHz | 60MHz | 80MHz | 90MHz | 100MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
LTE 17.82 17.82 17.82 17.82 17.82 17.82 17.82
Migg'e NR 17.90 35.88 45.85 57.66 77.36 85.77 96.50
LTE+NR  35.72 53.7 63.67 75.48 95.18 10359 | 11432
Mode FR1 n41 : OB BW(MHz) / CP OFDM
LTE BW 20MHz 20MHz 20MHz 20MHz
NR BW 20MHz 40MHz 50MHz 60MHz
Mod. QPSK | 16QAM | OQPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
LTE 17.82 17.82 17.82 17.82 17.82 17.82 17.82 17.82
Migg'e NR 18.22 18.10 38.12 38.12 45.85 47.95 57.78 57.78
LTE+NR|  36.04 35.92 55.94 55.94 63.67 65.77 75.60 75.60
Mod. 640AM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
LTE 17.82 17.82 17.82 17.82 17.82 17.82 17.82 17.82
Migg'e NR 18.22 18.34 38.12 38.44 47.65 47.65 57.90 57.90
LTE+NR| 36.04 36.16 55.94 56.26 65.47 65.47 75.72 75.72
LTE BW 20MHz 20MHz 20MHz
NR BW 80MHz 90MHz 100MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
LTE 17.82 17.82 17.82 17.82 17.82 17.82
Migl‘j'e NR 76.72 77.68 87.21 87.39 97.70 97.10
LTE+NR|  94.54 95.50 105.03 | 10521 | 11552 | 114.92
Mod. 640AM | 2560AM | 64QAM | 256QAM | 64QAM | 256QAM
LTE 17.82 17.82 17.82 17.82 17.82 17.82
Migg'e NR 77.20 77.52 87.57 87.57 97.50 97.30
LTE+NR| 95.02 95.34 10539 | 10539 | 11532 | 115.12
TEL : 886-3-327-3456 Page Number : An41-11 of 44
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-03A

FR1 n41/20MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum o
Ref Level 23.60 dbm  Offset 3.50 08 @ RBW 300 kHz
lo At 30de SWT 18.0ps @ VBW 1MHz  Mode Aulo FFT
SGL Count 100/100
(@ 10k Max
20 = - Mil1] 1
AL A R P 2.5
AR NN A
104 ‘vl\l A ol¥au | Iﬁ 17.902007902 MHZ
0 dBm: !
104 I
. i p f b g i
I \ " AW Ll
AT WA v i
and
-40d
-50
-60 d
70
CF 2.50299 GHz 1001 pts Span 40.0 MHZ
Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result |
ML 1 2.501357 GHz 17.55 dBm
TL 1 2.5637992 GHz 15.00 dBm Occ Bw 17.902087802 MHz
T2 1 2.6017013 GHz 12.78 dBm
L J 1] [
3 pectrum “"‘I
Ref Level 23.60 dom  Offset 3.60 d6 = RBW 300 kHz RefLevel 23.60 dom  Offset 3.60 06 & RBW J00 krz
lo At 30de SWT  18.0ps @ VBW 1MHz  Mode Aulo FFT o att 30de SWT  18.0ps @ VBW 1MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 1004100
(@ 10k Max [@ 30k Max
20 I Mil1] 16.36 dBm)| 20 d Mil1] M1 15.92 dim)|
. 2.5937490 GHz| A A i 2.6009420 GHe]
10d T AN "’1« PLAvAvA T iy 18.221778222 MHz, 104 VO N M Vol w‘"E‘vV\ﬂf\J iy 18.101898102 MHz|
7 \V vl b = WYy
v 1
0 dBm: f‘ b 0 dem “
[
-10d v, l./ 10 di -
s Wil A b N A t .Y N
NP e WaYUtivAYs AhT) b ALYAVTL TN L9 Y 0 L WA TATL AT T
ey "y S
-30 d -30 d
-40d 40 di
-50 -0
60 o -60 di
70 70
CF 2.50299 GHz 1001 pts Span 40.0 MHZz CF 2.59299 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2.503740 GHz 16.36 dBm 1 1 2.600942 GHz 15.02 dBm
TL 1 2.5B36791 GHz .67 dBm Occ Bw 18.221778222 MHz Tl 1 2.563959 GHz 5.66 dBm Occ Bw 1E.101B96102 MHz
T2 1 2.5021009 GHz 10.10 dBrm T2 1 2.6020609 GHz 9.27 dBm
L )| J I e L )i J we
ctrum pectrum I
Ref Level 23.60 dom  Offset 3.60 d6 = RBW 300 kHz RefLevel 23.60 dom  Offset 3.60 06 e RBW J00 krz
o Att 30de SWT 189p: @ VBW LMHz  Mode Auto FFT o Att 30de SWT 189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 10k Max [@ 30k Max
20 Mil1] 16.95 dBm)| 20 d Mil1] 12.76 dBm|
- N L 2.5928300 GHz| 2.5924310 GHe]
w0 [lmda WY b aie th'k\fu’\v 18.221778222 MHz 104 Qe 18.341658342 MHz|
1 7 v v i ; 1 o)
|
0 dém |’ | 0 dem |
10 d |
AN @)
A Rl LA . e
Mg, W, e frn, g 20 eyl et (7 i
Y TP v Wy
-30 d
-40d 40 di
-50 -50
60 o -60 di
70 70
CF 2.50299 GHz 1001 pts Span 40.0 MHZz CF 2.59299 GHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | _Function__| Function Result Type | Ref | Tre | X-value v-value |__Function | Function Result |
ML 1 2 50283 GHz 16.05 dBm 1 1 2.502431 GHz 12.76 dBm
TL 1 2.5B36791 GHz 9.54 dbm Occ Bw 18.221778222 MHz Tl 1 2.5838392 GHz 7.52 dém Occ Bw 16.341656342 MHz
T2 1 2.5021009 GHz 9.90 dBm T2 1 2.6021808 GHz 7.02 dBm

k Il J -

L i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-03A

FR1 n41/40MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

L )i )

pectrum o
Ref Level 23.60 dm  Offset 3.50 0B @ RBW 1 MHz
jo ALt 30dB 8SWT 114 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
20 Mi[1] - 19.57 dBm)|
P T e, 2.5674760 Ghe
10d Y occBw | \ 35.884115884 MHZ|
0 dBm: i
§
\
10 i -
v O ' A .\
- e A \y ey ‘\
PR i
-30 df
-40d
-50
60 df
-70
CF 2.59299 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result |
M1 1 2.5B7476 GHz 19.37 dBm
TL 1 2.5737293 GHz 13.28 dBm Occ Bw 35.884115864 MHz
T2 1 2.6096134 GHz 13.90 dBm
L J 1] [
3 pectrum I“"‘I
Ref Level 23.60 dém  Offset 3.60 06 w RBW 1 MMz RefLevel 23.60 dém  Offset 3.60 06 @ RBW L biHz
jo ALt 30dB 8SWT 114 ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB 8SWT 11.4 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 16.98 dBm)| 20 d Mgt 16.43 dBm|
- o S0 1
o=~ A - 2.5083450 GHz, P e 2.6021810 GHe]
AT AN \ P A
104 A B Vadih's oVl 38.121878122 MHZ| 104 Ao Vn VAT AW 38.121878122 MH|
f i
0 dom: | 0 dam
] | \
- - -10 di -
= T P T A
-~ S o . P\ Y SV
i Nty Y \ \.‘ N
-30 df -30 d
-40d 40 di
-50 -50
60 df =60 di
-70 -70
CF 2.59299 GHz 1001 pts Span 80.0 MHz CF 2.59299 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.50B345 GHz 16.98 dBm M1 1 2.602181 GHz 18.43 dBm
TL 1 2.5737293 GHz 12.61 dBm Occ Bw 38.121878122 MHz Tl 1 2.5736092 GHz 11.20 dém Occ Bw 36121676122 MHz
T2 1 2.611B511 GHz 10.35 dBm T2 1 2.6119311 GHz 10.23 dBm

L )i )

i [ JU )| e
ctrum pectrum I
Ref Level 23.60 dém  Offset 3.60 dé & RBW 1 MHz Ref Level 23.60 d8m  Offset 3.60 d8 & RBW 1 MHz
o Att 30de SWT  1l4p:s @ VBW 3MHz  Mode auto FFT I Att 30de SWT 1l4ps @ VBW 3MHz  Mode auto FET
SGL Count 100/100 SGL Count 100,100
(@ 10k Max [@ 30k Max
20 - Mil1] 17.56 dBm)| 20 d : Mil1] 4.52 dBm]
TS P A 2.5901930 GHz| 1 2.5754080 GHz]
g AN A 4 x"‘ukﬂmwf‘ A 38.121878122 MHZ| 0 A n e ] getan 38.441558442 MHz|
/ \ v
0 dBm: J “L 0 dém:
104 1 A
A " ! A
AL VAVAYPaY: A AW \
) am\ I % s
-and -30 d
-40d 40 di
-50 -0
60 o -60 di
70 70
CF 2.50299 GHz 1001 pts Span 80.0 MHZz CF 2.59299 GHz 1001 pts Span 80.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value v-value |__Function | Function Result |
ML 1 2.500193 GHz 17.86 dBm 1 1 2.575408 GHz 14.52 dBm
TL 1 2.5736891 GHz 11.44 dBm Occ Bw 38.121878122 MHz Tl 1 2.5737293 GHz .24 dBm Occ Bw 3B.441556442 MHZ
T2 1 2.612011 GHz 11.11 dBm T2 1 2.5121708 GHz 8.11 dBm

L i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG031715-03A

FR1 n41/50MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum o
Ref Level 23.60 dbm  Offset 3.50 0B @ RBW 1 MHz
lo At 30de BWT 155 @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 10k Max
20 P Mil1] 19.64 dBm)|
= e o y
I A 2.5863000 GHz|
104 7 Y i Vi 15.851145854 MHZ,
o dém {
104 / |
M f SN 4 i | ™
\ A W ; R i,
e “liru \ W
[
Er
-40d
-50
60 o
70
CF 2.50299 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result |
ML 1 2, 5B63 GHz 10.64 dBm
TL 1 2.5603137 GHz 10.02 dBm Occ Bw 45.854145854 MHz
T2 1 2.5151678 GHz 12.79 dBm

QPSK

16QAM

L )i )

3 pectrum I“"‘I
Ref Level 23.60 dém  Offset 3.60 06 w RBW 1 MMz RefLevel 23.60 dém  Offset 3.60 06 @ RBW L biHz
lo At S0 R SWT 15y @ VBW 3MHz  Mode Auta FFT e att 30de SWT  1Sps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
(@ 10k Max [@ 30k Max
20 - Mil1] 17.56 dBm| 20 d Mil1] 15.63 dim|
1 A A A e " 2.5899900 GHz, Ny 2.6018800 GHe]
/ fim M pdrn L \ AN e
04 AN AVAZAR Gy ¥ \- r2 15.854145854 MH2 104d AN proein £ ‘mL\?w Ny 17.952047952 MHz|
{ ‘ U ! ‘
0 dBm: . 0 dem
‘ [ \
104 — ‘J =
e . — Val P YA
/ A A Pl Y e Ny >y 0 N
\etr bl AL Y j\\' S T A AW Ll N/l YANIAL
> i
-30 d -30 di
-40d 40 di
-50 -50
60 o -60 di
70 70
CF 2.50299 GHz 1001 pts Span 100.0 MHz CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2.£B000 GHz 17.56 dBm 1 1 2.60188 GHz 15.63 dBm
TL 1 2.560014 GHz 1L.67 dBm Occ Bw 45.854145854 MHz Tl 1 2.56BE142 GHz 6.50 dBm Occ Bw 47.952047952 MHz
T2 1 25148681 GHZ 7.04 dBin T2 1 2.6167662 GHz 9.35 dBm
L )| J I e L )i J we
ctrum pectrum I
Ref Level 23.60 dem  Offset 3.60 06 w RBW 1 MMz RefLevel 23.60 dom  Offset 3.60 06 & RBW L biHz
o Att 30de SWT  1Sps @ VBW 3MHz  Mode Auto FFT o Att 30dE SWT  15ps @ VBW 3MHz  Mode Auta FET
SGL Count 100/100 SGL Count 100,100
(@ 10k Max [@ 30k Max
20 Mil1] 16.29 dBm| 20 d Mil1] 14.53 dBm|
. 2.5 00 GHZ| 2.5857000 GHe]
nod o e A
10d AV, Yaad \f“mvfﬁw Vi 17.652347652 MHz 10 d TP - [ 17.652347652 MHz|
0 dém ‘ | 0 dem |’
|
104 | ! 10 d -
" 0 A ”ﬂf R In
e [ 1AM SN L, . e N
e J\J P T . PR A .
Y i
-and -30 d
-40d 40 di
-50 -0
60 o -60 di
70 70
CF 2.50299 GHz 1001 pts Span 100.0 MHz CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value v-value |__Function | Function Result |
ML 1 2 E76EL GHz 16.20 dBm 1 1 2 EB57 GHz 14.53 dBm
TL 1 2.5602136 GHz 10.28 dBm Occ Bw 47.652347652 MHz T1 1 2.5602136 GHz 6.02 dBm Occ Bw 47.652347652 MHz
T2 1 2.5168661 GHZ 11.10 dBm Tz 1 2.5168661 GHZ 7.24 dBm

L i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-03A

FR1 n41/ 60MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

(=]

Ref Level 23.60 dém  Offset 0 dB & RBW 1 MHz
lo At 30de SWT  17ps @ VBW 3MHz  Mode Auto FET
SGL Count 100/100
@17k Max
20 g Mi[1] 18.14 dBm|
1 A e Ay 2.587000 GHz|
10d fasatd 1% L L TR -‘anM-éoC LP“»!‘ 57.662337662 MHZ|
i v
[
0 dBm: Ji
104

\20 Bt aof pd L LY n
A Ny T 7
-30 df
40 d
S0
60 df
-70
CF 2.59299 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result |
M1 1 2,587 GHz 18.14 dBm
T1 1 2.564099 GHz 12.01 dBm Occ Bw 57.662337662 MHz
T2 1 2.621761 GHz 11.41 dBim

QPSK

16QAM

3 pectrum ""‘l
Ref Level 23.60 dém  Offset 3.60 06 w RBW 1 MMz RefLevel 23.60 dém  Offset 3.60 06 @ RBW L biHz
jo ALt 30dB 8SWT 17 ps @ VBW 3 MHz  Mode Auto FFT b ALL 30dB 8SWT 17 ps & VBW 3 MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 EETEY] 16.99 dbm| 20 de: EETEY]
1 A b R 2.589750 GHz| A . 2.8
g S BUEIN Wi T ’F\ o §7.782217782 MHz| 04 ] Y [N B'l),n.‘ul‘n,f\ﬂ; 57.782217782 MHz|
f ! L \
0 dBm ] : 0 dem. i \
1 ! \ 0
Y A A
n A PN n A A AN . \ v
| iiana i / VA P A, o v (L Ao J b\ﬂ Vel
H v P Y
30 df -30 d
40 d 40 d
S0 50
60 df =60 di
70 -70
CF 2.59299 GHz 1001 pts Span 120.0 MHz CF 2.59299 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.5B975 GHz 16.39 dBm M1 1 2.50503 GHz 17.13 dBm
T1 1 2.564099 GHz 9.49 dBm Occ Bw 57.782217782 MHz T1 1 2.563859 GHz 11.32 dam Occ Bw 57.762217762 MHz
T2 1 2.621881 GHz 9.73 dBm T2 1 2.621641 GHz 9.36 dBm
L )| J I e L )i J we
ctrum pectrum |
Ref Level 23.60 dom  Offset 3.60 06 w RBW 1 MMz RefLevel 23.60 dom  Offset 3.60 06 e RBW L biHz
o At 30de SWT  17ps @ VBW IMHz  Mode auta FFT o Att 30dE SWT  1Tps @ VBW 3MHz  Mode Auta FET
SGL Count 1004100 SGL Count 100/100
@ 1Pk Max @10k Max
20 n EETEY] 15.00 dBm| 20 de: ] 13.99 dim|
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-03A

FR1 n41 / 20MHz / DFT-S OFDM / 64QAM
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